



# TEST REPORT



1. NO : CT21-067621E
2. Client
  - Name : HI-WOOD
  - Address : 445, Hwadong-ro, Hwahyeon-myeon, Pocheon-si, Gyeonggi-do, Korea
3. Date of Test : 2021.06.16 ~ 2021.06.30
4. Use of Report : Quality control
5. Test Sample : PS moulding
6. Test Method
  - (1) KS M 1998:2017 (10. Desiccator method)

## 7. Test Results

1) PS moulding

Test Item(s)	Unit	Test Method	Test Results	Remark	Loc.
Emission rate of Formaldehyde	mg/L	(1)	Not detected (Detection Limit : 0.05)	(20.0 ± 0.8) °C (65 ± 1) % R.H.	A

※ Location

A : #805, I Valley, 149, Gongdan-ro, Gunpo-si, Gyeonggi-do, Korea

----- End of Report -----



Affirmation	Tested By Name : Cho, Hyung Ho	<b>CHH</b>	Technical Manager Name : Park Hun Il	<i>Park, hunil</i>
-------------	-----------------------------------	------------	---	--------------------

This report is accredited by KOLAS.  
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this test report can be checked on KCL website(www.kcl.re.kr).

The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA.

2021.06.30

Korea Conformity Laboratories President Yoon, Kap Seok *Yoon, Kapseok*

Accredited by KOLAS, Republic of KOREA

Result Inquiry : #805, I Valley, 149, Gongdan-ro, Gunpo-si, Gyeonggi-do, Korea 82-31-389-9127

